SPECIAL SECTION ON ADVANCED SENSOR TECHNOLOGIES ON WATER MONITORING

AND MODELING

IEEE Access

Multidisciplinary : Rapid Review : Open Access Journal

Received July 31, 2019, accepted October 23, 2019, date of publication October 31, 2019, date of current version November 13, 2019.

Digital Object Identifier 10.1109/ACCESS.2019.2950852

LSTM-Based Wastewater Treatment Plants
Operation Strategies for Effluent

Quality Improvement

IVAN PISA"“1:2, IGNACIO SANTiN2Z, ANTONI MORELL', JOSE LOPEZ VICARIO!,

AND RAMON VILANOVAZ, (Member, IEEE)

Wireless Information Networking Group, Escola d’Enginyeria, Universitat Autonoma de Barcelona, 08193 Bellaterra, Spain
2 Advanced Systems for Automation and Control Group, Escola d’Enginyeria, Universitat Autonoma de Barcelona, 08193 Bellaterra, Spain
[...]
optimal set-points of the dissolved oxygen (So.5) (2mg/L)
at the fifth tank and nitrate nitrogen (Syo,2) (1mg/L) at
the second one. Furthermore, in [13] two Multilayer Per-
ceptron (MLP) neural networks are adopted to predict both,
the ammonium (Syg ) and total nitrogen concentrations
(Snror,¢) in the effluent, and determine whenever a violation of
their limits is likely to occur. When a violation of the pollutant
limits is detected, a hierarchical control strategy based on
the implementation of MPC and Fuzzy Logic controllers is
activated automatically. However, the prediction performed
by the MLP corresponds to the effluent’s maximum value
observed in a day, i.e., the time dependence among influent
and effluent is not considered. Furthermore, ANNs have been
also adopted as the main tool to fix certain set-points of
the WWTP control strategies. For instance, in [14], three
different neural networks with feedback input are considered
in the optimal set-point design of an MPC controller. Among
the different parameters under control, these networks are
focused on tracking the Sp and Syg 5 set-points adopted by
the controllers.

In such a context, this work is based on the development
and deployment of an improved predictive control approach
able to control more than one pollutant concentration at the
same time. It consists mainly of two parts: the predictive and
the control. The predictive part consists of an ANN-based
Soft-Sensor which is in charge of predicting the pollutant
concentrations. These are obtained by means of Long Short
Term Memory (LSTM) cells which are ANNs able to model
highly non-linear and complex systems [15] like WWTPs.
Besides, these networks have been considered to perform
predictions due to their ability in modelling sequences since
they take into account the high time correlation between
WWTP’s data [16] [17, Chapter 10]. In terms of the con-
trol part, predictions will determine when and which control
actuations have to be applied. These actuations are focused
on reducing the pollutant concentrations and consequently
their violations. For instance, violations of Syu . and Snior,e,
since the former is toxic for the aquatic life and the latter
is a limiting nutrient that causes eutrophication [18], [19].
Phosphorus is not considered in this work since it is based
on BSM2 which only implements ASM1 models.

Results of the proposed control approach will be com-
pared with BSM2 default control strategies and also with the
ones adopted in [13]. An improvement of the performance
is expected since predictive control strategies are able to
actuate in advance for the case of BSM2 default control
strategy. In terms of the hierarchical control presented in [13],
an improvement is also expected as a consequence of taking
into account LSTM cells. Moreover, this work proposes to
control both pollutant variables at the same time by means of a
new control approach where two predictive control strategies
based on MPC and Mamdani Fuzzy Logic controllers are
considered. Therefore, the reduction of Syg . and Syior,e

VOLUME 7, 2019



I. Pisa et al.: LSTM-Based Wastewater Treatment Plants Operation Strategies for Effluent Quality Improvement

IEEE Access

TABLE 1. State-of-art review.

Control. Objectives Reference

Strategies

PI Default PI to maintain Sp 4 at a set-point of 2mg/L Jeppsson [6]
Hierarchical PI to maintain the Sp 4 and S g . at the set-points of 2mg/L and 1 mg/L, respectively.

, s Nopens [8]

Improves [6]
MPC controller with feed-forward action and non-linear MPC with penalty function to maintain the effluent

MPC . X Lo Shen [7]
concentrations below their quality limits

ANN + Fuzzy  ANN + Fuzzy Logic adopted to trace the So 5 and Sy o 2 previously computed set-points of 2 mg/L and .

. . ’ ’ Qiao [11], Han [12]

Logic 1mg/ L, respectively.

ANN + MPC ;I:II:IO;I tlz/IPC to design the MPC optimal set-points to be tracked. They correspond to the So and Sy 5 Sadeghassadi [14]
ANN + MPC + Fuzzy Logic to reduce the Snzre and Sn¢ot,e levels when violations are predicted.

ANN + MPC +  Predictions are performed considering the maximum concentration levels observed in a day. These values will Santin [13]

Fuzzy Logic determine which control strategy, either the MPC, or the Fuzzy Logic, has to be applied. Each concentration
is controlled separately, i.e., the actuation over a concentration can increase the other
The control strategy adopted in this work. It is based on the adoption of LSTMs to determine which control

LSTM + MPC strategy has to be applied to avoid violations of S and Sniot,e. Here, predictions are performed

+ Fuzzy Logic considering WWTP influent data without losing their time-correlation (time dependance). Besides, the  This work

concentrations of interest are controlled simultaneously, so the actuation over a concentration does not penalize

the other one.

concentrations is performed simultaneously. In that sense,
Tab. 1 summarises the different control strategies applied in
the WWTP facilities as well as the main contribution of this
work w.r.t. the reviewed ones.

It is important to notice that in this work, the ANN-based
soft-sensor providing predictions will not only be used to
predict the full plant output concentration, but also to deter-
mine when they will generate a violation over the prescribed
limits. In that sense, the application of this soft-sensor will
help in the reduction of the WWTP operational costs since
they will only be increased when a violation is detected.
Thus, no extra action is needed when the effluents are below
the limits. This ANN-based Soft-Sensor has been previously
designed in [20]. In there, the soft-sensor was able to pre-
dict the effluent concentrations but, the pollutant peaks were
not correctly predicted since the imbalance data problem
in the training process was not addressed. This was solved
in [21], where the soft-sensor was improved and calibrated
by means of data preprocessing techniques which circumvent
the problem of imbalanced data. However, in both cases it
was neither deployed in BSM2 framework nor tested with
control strategies. Consequently, this paper is an extension of
[20] and [21]. Here the performance of the ANN-based soft-
sensor is evaluated by considering the interaction with control
strategies in a BSM2 environment. As shown, the ANN needs
to be retrained considering the actuations of control strategies
since they are counterproductive.

It is also important to put into place the work contribution
from the WWTP operation point of view. One of the appeal-
ing aspects of the proposal, in addition to the performance
improvement that it may provide with respect to existing
approaches, is that it can be understood as an additional
decision layer that can improve existing operation. There-
fore, it does not ask for changes in instrumentation nor in
already existing control equipment (either software and/or
hardware). This soft-sensor based layer takes measurements
already existing because of usual control-loops and builds up

VOLUME 7, 2019

operation decisions on the basis of the (not)predicted effluent
limit violation. Therefore, the potential improvement will
come not just because reducing the number of effluent limit
violations but also from the ease of deployment. For instance,
the adoption of such a soft-sensor allows us to dissociate
the predictions of pollutant concentrations from the WWTP
architecture since it only requires input and output data of the
processes to model.

The outline of this paper is as follows. Next section is
devoted to presenting the BSM2 framework which this work
is based on. Next, the adopted ANN-based soft-sensor pre-
dicting the effluent concentrations is described. Later, results
are presented in terms of the percentage of violations and also
in terms of the effluent and costs index. Finally, Section V
concludes the paper.

Il. BENCHMARK SIMULATION MODEL NO.2

The purpose of this work is to analyse the improvement of
a WWTP when an Artificial Neural Network-based Soft-
Sensor (ANN-based Soft-Sensor) is applied as a predictive
mechanism feeding predictive control strategies. For that rea-
son, it will be implemented and deployed in a well-known
WWTP benchmark scenario, the BSM2, which describes and
models a standard biological WWTP [22], [23].

As a WWTP simulator, BSM2 implements a simulation
protocol which takes into account a whole year of influent
data. These data represent different types of weather: dry,
rainy and stormy. Besides, influent data not only gives infor-
mation about the weather, but also about the nutrients present
in it. However, BSM2 has to be calibrated before being able
to simulate the real behaviour of a WWTP facility. This
calibration is in charge of leading BSM2 to a steady-state
by means of simulating a 200-days constant influent with no
noise measurements. Once calibrated, it is able to simulate
the WWTP behaviour. To do so, 609 days of influent showing
rainy episodes as well as variations in the environmental tem-
peratures is adopted. From these 609 days simulation, only

159775



IEEE Access

I. Pisa et al.: LSTM-Based Wastewater Treatment Plants Operation Strategies for Effluent Quality Improvement

! .

! |

. Primary Qpo A . ted.Slud ] Secondary
: Clarifier cqllvn edSlucgr reactors Clarifier
! ':

|

l Storage

Tank

____________________________________________

FIGURE 1. BSM2 layout modelling the architecture of a wastewater
treatment plant.

results of 365 days (from day 245 to day 609) are considered
for WWTP performance computation [6], [23].

A. BSM2 LAYOUT

BSM2 defines the WWTP’s water line, where the pollu-
tant reduction tasks are performed, and the sludge treatment
where the WWTP’s sludge is managed. The water line con-
sists of a set of five reactor tanks (Activated Sludge reactors),
the first two are anoxic (they present a lack of dissolved
oxygen) whilst the remaining three are aerobic (they are
working under aerated conditions). The processes performed
in the water line are defined by ASM1 model [2], therefore,
we will focus on those related with the nitrogen and its
derived reduction processes. They correspond to nitrification
and denitrification, where the former oxides the ammonium
ions into nitrate, and the latter transforms the nitrate into
nitrogen and gaseous products [24]. The sludge treatment
part consists of the different modules devoted to treating
the sludge adopted in the pollutant reduction process. These
modules correspond to: the primary and secondary clarifiers,
which are in charge of the sedimentation process defined
by the Takacks model [25]; the Anaerobic Digester, where
sediments obtained from the clarifiers will be treated to pro-
cess the organic material and transform it in sludges; the
Dewatering module, which will remove the excess of sludges;
and the Storage Tank, which will store an amount of sludge
to be reused in the water line [23].

The layout considered in the BSM2 scenario can be
observed in Fig. 1 where the water line and the sludge
treatment modules are differentiated. Besides, BSM2 has
been designed to manage an average flow rate of 20648.36
m3/day. The anoxic tanks support a maximum volume
of 1500 m> whereas the aerated ones support 3000 723, This
yields to an average retention time of 14 hours [6], [23].
In other words, the incoming water will remain 14 hours
in the WWTP plant. Tab. 2 shows the different flow rates

159776

TABLE 2. BSM2 flow rates.

Flow Description

Qin (m3/day) Influent flow rate

Qpo (M3 /day) Primary clarifier’s overflow rate
Qo (M3 /day) Internal Recirculation flow rate
Q- (m3/day) Sludge’s internal recycle flow rate
Qe (m3/day) WWTP’s effluent flow rate

TABLE 3. BSM2 effluent quality limits.

Variable Value
SNtot,e <18 mg/L
COD < 100 mg/L
SNH,e <4mg/L
TSS < 30mg/L
BODs <10mg/L

considered in the BSM2 layout, where Q, corresponds to the
quantity of aerated flow going from the last reactor tank to the
first anoxic one and Q, corresponds to the sludge’s internal
recycle flow which moves some sludges from the second
clarifier to the first reactor tank. Furthermore, the rest of
BSM2 model parameters as well as the processes involved
in the pollutant reduction process are defined in [23].

B. BSM2 REGULATIONS

BSM2 does not only implement its own simulation protocol
and WWTP model, but also its own regulations. This is
motivated by the fact that it has been designed as a general
framework scenario whose aim is to offer generality, easy
comparison and replication of results among different control
strategies [4].

In that sense, BSM2 limits correspond to the ones shown
in Tab. 3, where the pollutant limits for the Chemical
Oxygen Demand (COD), the Biochemical Oxygen Demand
(BOD:s), the Total Suspended Solids (7SS) and the ammo-
nium Syg . and total nitrogen concentrations Sy, are
defined. Although those are very similar to the ones adopted
in the European Directive 91/271 [1] for WWTPs, BSM2 lim-
its are more restrictive due to the fact that a violation is per-
formed whenever the limits are exceeded. In this case, the two
most important limits to take into account are those derived
from the nitrogen (Syg . and Snror,) because they are the
most difficult to tackle. Besides, violations of COD, BODs
and 7SS are well treated and managed by usual control and
operational strategies [6], [8], [13]. On the other hand, phos-
phorus pollutant derived components cannot be addressed by
BSM2 framework since it is based on ASM1 models. There-
fore, BSM2 regulations do not consider any kind of violations
related to phosphorus components. If these pollutants have to
be considered, BSM2 has to be redefined to follow Activated
Sludge Models 2 and 2d [3].

C. CONTROL STRATEGIES

Since BSM2 implements its own protocol and regulations,
it is usually adopted as a benchmark where control strategies
are compared and tested in terms of the reduction of pollutant

VOLUME 7, 2019



I. Pisa et al.: LSTM-Based Wastewater Treatment Plants Operation Strategies for Effluent Quality Improvement

50,4

1
1
_SNH5)

PI
| Controller

|
set — point |

set — point
(2mg/L)

PI
Controller

Qpo

(2mg/L)

set — point |
(15mg/L) |

PI
Controller

So.s
V set — point

So.4 Qo

Kraz t Kras @

Tank 1 | Tank2 | Tank 3

Tank 1 | Tank2 | Tank3 | Tank 4

Qa + Qa

(b) Control strategy proposed by Nopens et.al [8].

(a) Default Control strategy.

Hierarchical Control
Hierarchical Control

SN

é

Tank 4

@
Tank

Tank 1 Tank 3 Tank 5

Tank 1 | Tapk 2 | Tank3

Q Qa MPC
a
SN
N, qeca @ qec2 @ SnNo.2 NO,2
Swo -0 MPC set — point
L
* g 1mg/L
Sno2 Input Data . SNtote (TANN-based (1mg/L)
f‘ 0. | (tmg/L) Fix Value Selector Fuzzy Logic Input Data
ot — poin

(c) Control Strategy adopted to reduce the Sn i, violations. (d) Control Strategy adopted to reduce the S ¢ot,e Violations.
FIGURE 2. Control Strategies. Notice that Default control strategy and the one proposed by Nopens et al. [8] consider the
application of conventional Pl controllers. Their main difference consists in the fact that Nopens et.al propose a hierarchical
control structure instead of a unique PI. Finally, the control strategies adopting the ANN-based Soft-Sensor are differentiated in
the manner they use the soft-sensor itself. The strategy reducing the Sy . violations applies the soft-sensor to decide if the

IEEE Access

Mamdani Fuzzy or the MPC will be applied in the manipulation of Qq. The strategy reducing Syt o considers the soft-sensor to
determine the amount of carbon that will be added to the first and second WWTP’s reactor tanks.

violations and WWTP’s operational costs. In our case, four
different control strategies will be considered, two of them
adopt predictive control strategies based on the hierarchical
control of [13] whereas the two remaining consist in the
BSM2 default control strategies [6], [8], which are based on
the application of Proportional Integral controllers (PI) [5].

The first considered control strategy corresponds to the
BSM2 default control (DS) defined in [6]. It is in charge